PR-S90 SPINNING BIKE










S$B-530C PARTS LIST

NC. |DESC. SPEC. @TY | NO. [DESC. SPEC. @TY
1 |MAIN FRAME 1 43 |soOLT 1
M5+9
2 |REARESTABILIZER  |4gro7otdee 1 48 |ADJUSTABLE KNOB 2
3 |REAR STABILIZER CAl 4097 ABS 4 50 |SEAT POST 30°60%1.8°280 1
4 |ROUND FOOT M10*45*50 4 &1 |CHAIN COVERL SPIN BIKE /709" 261 1
5 |HEX HEAD BOLT M0G0 4 52 |CHAIM COVERR * |3PIN BIKE#S715°258 1
& |WASHER 10*26+2 4 E3 |FRONT CAP 248138 ABS 1
¥ |WASHER 10262 B 54 |PROTECT CAP 535118/ TPR 2
8 |NUTCAP M10 4 556 (BOLT BB 17
8 |FRONT STABILIZER |40+97*2 0%408 1 56 |WASHER B*i0 19
10 |PUWHEEL ER"20 2 57 |[WASHER B412 4
11 |BOLT B*30° MB 2 58 |FROTECT GAP FOR MAIRLIR 2
12 lBOLT ME*12 2 59 |BEARINGE 6082 4
i3 |PULLEY AXLE 251124 i 60 |ADJUSTABLE KNOB ]
14 |PULLEY 210 1 61 |LOWER CAP 4
i5 |BELT GE0EL 1 &2 |BOLT (o 2
16 |SPRINGWASHER |10 4 83 |U-BARFOR SEAT 1
17 |BOLT 10*15 4 &4 |BOLT 40 1
18 |BEARINGS 600422 SKF 2 85 [WASHER 819 2
i |SPACER 20.1°24*37 1 88 |BRAKE BOLT D133 1
20 |BEARINGS SPACER |b3a*d48*12 2 87 |BRAKE NUT 15.8%16.831 i
21 |NYLOCK NUT M20*P1.0 1 g8 |BOLT M5'S 2
22 |PLASTIC CAP 4213 i g0 [NUT MAD*P1.5 6
23 |CRANKL 170 SPINBIKE 1 7 |NUT 1B i
24 |BOLT &20 2 71 |ROUND STEEL-FLATE |[16.6'3 2
25 [NUT 17.548* M6 2 72 |SPRING 5 B0 1
26 |PEDAL L D10 i 73 |BOLT 10*01.56 1
27 |CRANKR 170 SPINBIKE 1 T4 [SPRING 1.5*15'25 1
28 |PEDALR D1 1 75 |NUT 16.4716.8*35 1
28 |FLYWHEEL 21k " 76 INUT M8*P1.25
30 |BEARINGS B001ZZ SKF 6 77 |BRAKE ADJUSTPIN  |20°30 "
31 |BELT WHEEL 1 78 [NUT ME 1
32 |STEEL-PLATE @42 5*4 SPHC 1 79 |BOLT ME*20 2
3 |FLYWHEEL AXLE 14*185 5CM415 1 g0 |U-TUBE 303665 1
34 |WASHER 122468 4 81 |SPACER B2 1062 2
35 [NYLOCK NUT MIZ'P1.5 A B 82 |FIXEDCLP 26112 i
g |EZIP 19%4 2 83 [STRAP 25474115 1
37 |WASHER 13'20%2 2 84 |waSHER {76°59°1.5 PYC 2
36 |FLYWHEEL BPAGER [12.25%16%11 1 B5 |RUBEER PAD 12402 1
ap |caP 4 86 |WASHER G Q81.0 2
20 |nut —— 4 | 8 |wasHER 14°20°0.5 2
41 |BOLT M8*50P1.25 2 85 |SEAT 3125 1
42 |BOLT Ma*10 8 gy |ROLL 22324198 4"
43 |BOLT ME*20 2 80 |SPRING 104010 )
44 |SEAT Bron 1 g1 |BRAKE XMNOB 1
45 |HANDLEBAR 1 92 |NUT MG 1
48 [BUSHING 36793250 2 93 [waASHER 10°26°1.5 4
47 |UPPER UPRIGHT POS|30°60*1 1 84 '




4 X
Hex head bolt 10*60 (5)

8 X
Plastic washer 10*26*2 (6)

!
A

/

LS

1 X

A_diustable knob {60)

1 X
M3 Allen wrench

4 X
Nut cap M10 (8)

(£

8 X
Flat washer 10*26*2 (7

14 # X17# Screw Driver
'ﬁ.ﬁ _=—‘“_@
1 X

13# X15# Screw Driver




1X 1 X
Handle bar (45} Seat(88)

Pvc plate (84) : Rear stabil izer (2)

1 X

I X
Front stabilizer (9} Pedal (26828)




stepl.

Attached the stabilizer (9&2) to the rmain frame(1).through the ¢
ve plate (84).and fixed with hex head bolt (5).washer(7) plastic
washer(6& nut cap(8).by screw driver,

14#X17#Screw Driver-2 pcs




- sep 2.

Loosen the adjustable knob{49),a nd insert the upright post(47)
and seat post (50) into main frame{1)then fixed tightly the
adjustable knob(49),




step 3.

Attach the pedal (26828) to the crank (23).and fixed seat(88) to
the seat adjust tuble (63).with screw driver

13# X 15# Screw Driver



stop 4.

Attach the handlebar {45).to the upright post(47}.and fixed with
plastic cap (39),bolt {43)& adju stable knob{60}.

..::5555=E::::_:::::.. M3 Allen wrensh




-Important Safety Information

WARNING: Before starting any exercise program, it is rccommended that you

consult your physician, Before using your new cxercise bike, please review this

manual to learn aboul the unit’s features, functions, and safe operation.

SAFETY TIPS and PRECAUTIONS:

el A

bR

N

11.

12,

It is the owner’s responsibility to ensure that all users of this equipment are
theroughly informed of all. Warnings and precautions. Use this exercise bike only
for its intended use as described 1n this manual.

‘The exercise bike should be used on a level surface.

Never lgave children unsupervised near this exercise bike.

Your cxercise bike is designed for indoor use anly,

This exercise bike is intended for home-usc only. Any commercial use voids all
warranties, expressed and implicd.

Keep the control panc! out of direct sunlight.

. Never use your exercise bike around water or while you arc wet. Using the unit

around a pool, hot tub, or sauna will void the warranty and is potentially
hazardous. |

Appropriate clﬂthiﬁg should be worn while using the exercise bike .Never wear
loose clothing that could be caught in moving parfs. It is recommended that
athletic support clothing be worn for both men and women. Athletic shoes should
always be worn, Do not use the exercise bike with barc feet, wearing sandals, or
wearing socks or stockings. .

No more than one person should ever operate the exercise bike at one time.

. Always cxamine your exercise bike before using to ensure all parts are in good

working order.

To avoid any possibility of being struck by or caught belween moving patts.
Bystanders should not be within reach of the exercise bike while it is in motion.
Pets should not be allowed on or near your exercise bike.

10













